













Respiratory Sign	0	1	2	3
Suprasternal retractions	Absent		Present	
Scalene (accessory) muscle contraction	Absent		Present	
Air entry	Normal	Decreased at bases	Widespread decreased	Absent / minimal
Wheezing	Absent	Expiratory only	Inspiratory and expiratory	Audible without stethoscope / silent chest with minimal air entry
SP02	>/=95%	92% - 94%	<92%	

	PRAIVI	Score	
	Mild	0 - 3	
	Moderate	4 – 7	
	Severe	8 – 12	
Treatment Plan :			
Initiate O2 6-10 L via	mask to maint	ain O2 sats >97%	
 Treat Fever with Tyle 	enol 15mg/kg P	O/PR q4h prn	
Initiate IV access and	start NS TKVO		
Consult physician to	obtain further	treatment orders	;
Can this paediatri	c client stay in	the community?	



Improvement	no improvement
 Further treatment in the clinic is warranted with the goal being discharge to home with a care plan Reassessment in the clinic within the next 24 hrs. 	 Initiate transfer of client to a higher level of care Medevac Signs of respiratory distress Episodes of cyanosis with apnea Pre-existing respiratory or cardiac disease Decreased oxygen saturations Inability to tolerate feeding Less than 3 months of age Cannot be watched at home for signs of respiratory distress
CASE STUDY #1	©CHCA 2018

















Rheumatic Fever (Carditis) •Diffuse inflammatory disease of connective tissues, which involves the heart, joints, skin, central nervous system and subcutaneous tissue. •Arises from immune complications of group A ß-hemolytic streptococcal infection from pharyngitis or cellulitis 2-5 weeks prior to onset. Non-pharm Interventions - Medevac Symptoms: Fever **Pharmacologic Interventions** Joint pain, Treatment involves antibiotics against Redness and swelling group A strep, anti-inflammatories and if (migratory arthritis, typically needed, therapy for heart failure. involving the large joints) •Medications should not be started until the Shortness of breath, diagnosis has been clearly established, and • Edema, only with a MD/NP consult. Cough, Fatigue (representing heart failure) Rash (erythema marginatum) **Rheumatic Fever (Carditis) ©CHCA 2018**



















- Neuro: responds to verbal stimuli, tired, listless, PERRLA
- HEENT: mucous membranes dry, sunken eyes, pale facial colour, otherwise unremarkable
- Neck: no nodes
- Resp: GAEB, increased rate, no accessory muscle use
- Card: S1S2, no murmurs, no S3S4, tachycardia, regular rate, peripheral pulses weak, cap refill 3 seconds; no gallop
- GI/GU: scaphoid abdomen, diffuse tenderness, hyperactive bowel sounds, no organomegaly or masses
- Derm: no rashes, no edema, skin cool to touch

CASE STUDY #4





Finding	Mild (3-5%)	Moderate (6-9%)	Severe (>/=10%)
Pulse	Full, normal rate	rapid	Rapid and weak or absent
Systolic BP	Normal	Normal to low	Low
Respirations	Normal	Deep, increased	Deep tachypnea or decreased and absent
Buccal mucosa	Slightly dry	Dry	Parched
Anterior fontonelle	Normal	Sunken	Markedly sunken
Skin turgor	Normal	Reduced	Tenting
Skin	Normal	Cool	Cool, mottled, acrocyanosis
Urine output	Normal, mildly reduced	Markedly reduced	Anuria
Systemic signs	Increased thirst	Listlessness, irritability	Grunting, lethargy, coma

























• The least restrictive methods of controlling the pediatric patient's movements should be used when possible.



Cuddle Restraint



Straddle Restraint

Do you have any techniques for restraining a pediatric patients for procedures?

Procedural Preparation



Medication	Indication	Dose	Onset/Peak	Duration
Tetracaine 4% (Ametop)	Venipuncture, IV , LP	1.5g covers 6x5cm (max 3gm/24hr for children < 5 yrs; max 7.5gm/24hr for children > 5 yrs) Not for mucous membranes Use for intact skin only	30 min venipuncture 45 min IV, LP	4-6 hrs
Lidocaine 2.5%, prilocaine 2.5% (EMLA)	Venipuncture, IV, LP	Age/Wt dependant 0-3m (<5kg): max 1g/10x10cm/>1hr app time 3-12m (>5kg): max 2g 20x20cm/>4hr app time 1-6y (>10kg): max 10g/100x100cm 7-12y (>20kg): max 20g/200x200cm/>4hr app time Not for neonates (gestation age <37 weeks)	60 min	4-6 hrs
Lidocaine 4%, Epinephrine 0.1%, Tetracaine 0.5% (LET gel)	Laceration repair	1-3ml with cotton tipped applicator around edges and directly in wound (max dose lidocaine with Epinephrine 7mg/ kg or 0.137ml/kg LET gel) Not for use on mucous membranes Use for non-intact skin only Not for ages < 12 months May be considered for end-arteriolar extremities (fingers, toes, penis, nose)	30 min	60 min
Lidocaine 2% viscous	inflamed mucous membranes	Max 5mg/kg Lidocaine (0.25ml/kg) Max 4 doses/24 hrs	5-10 min	20-30 min











The 4:2:1 Rule for Fluid Maintenance:

- 4ml/kg/hour for the first 10kg of weight
- 2ml/kg/hour for the next 10kg of weight
- 1ml/kg/hour for each additional kg of weight

Case Scenario

Jenny Turtle a 4 y/o female has had a history of vomiting and non bloody diarrhea for 5 days. She appears tired, dark circles under her eyes, dry mucous membranes, poor skin turgor, and she does not make tear when upset. She has an IV in place and a NS bolus of 400ml is infusing. Her weight is 22kg.

1) Is the fluid bolus appropriate for her weight?

2) What is Jenny's fluid maintenance according to the 4:2:1 rule?

Fluid Requirement









Indications:

- urine for culture (r/o UTI)
- relieve urinary retention
- monitor urinary output

Contraindications:

- urethral injury / blood at urethral meatus (i.e. pelvic trauma)
- urethral stricture
- Scrotal hematoma or ecchymosis
- recent urinary tract surgery
- presence of artificial sphincter

Urinary Catheter Insertion



COMMON SUSPENSION ANTIBIOTICS:

- Amoxicillin (A)
 - Suspension 125mg/5ml 100ml
 - Suspension 250mg/5ml 100ml

Dosing OM: 80mg/kg/day BID-TID x 5-10 days

Dosing GAS: 50mg/kg/day BID-TID x 5-10days

- Sulfamethoxazole-trimethoprim (Septra) (A)
 - Suspension 8mg/40mg/ml 100ml
- Dosing: 5-10mg/kg/day BID x 10 days

- Penicillin V (Pen Vee K) (A)
 - Suspension 300/5ml 100ml
- Dosing: 25-50mg/kg/day BID x 5-10 days
- Cloxacillin (Orbenin) (A)

 Suspension 25mg/ml 100ml
 Dosing: 50-100mg/kg/day Q6hrs x 7-10 days

Other common antibiotics:

- Azithromycin (B/C)
- Clarithromycin (B/C)
- Amoxicillin-Clavulanic Acid (B/C)
- Cephalexin (Keflex) (C)

Pediatric Prescribing











